

TERMS, CONDITIONS & SPECIFICATION FOR SUPPLY OF DRUGS AND MEDICAL CONSUMABLES FOR A PERIOD OF ONE YEAR.

Name of the District / Health Institution: CDM&PHO, Kalahandi
(HEALTH & FW DEPTT., GOVT OF ODISHA)

Bid Reference No. CDM&PHO/KLD/ 158 /2025-26

LAST DATE & TIME OF RECEIPT OF BID DOCUMENTS : 10/02/2026 at 04:00 PM

DATE & TIME OF OPENING OF THE TENDER : 11/02/2026 at 05:00 PM

PLACE OF OPENING OF BID DOCUMENTS
AND
ADDRESS FOR COMMUNICATION
AND
RECEIPT OF BID DOCUMENTS

Chief District Medical & PHO,
O/o Chief District Medical & PHO, Kalahandi
Odisha, Pin - 766001

Terms and Condition – Page No. 02 to 03
List of Items – Page No. 04 to 36
Check List – Page No. 37
Annexures – Page No. 38 to 40



Chief District Medical & PHO,
Kalahandi

**TERMS AND CONDITIONS FOR SUPPLY OF DRUGS AND MEDICAL CONSUMABLES
UNDER CDM&PHO, KALAHANDI FOR A PERIOD OF ONE YEAR.**

1. The bidders will download the tender from the District Web Site: <https://kalahandi.odisha.gov.in/> by Tender cost of Rs.5000/- (Rupees Five Thousand Only) and EMD Cost. Rs.50000/- (Rupees Fifty Thousand Only) in shape of Demand Draft in favour of the ADMO (Medical) Cum SMO Central Store, Kalahandi.
2. The tender paper will be rejected if the bidder changes any clause or Annexure of the bid documents downloaded from the website.
3. Sealed tenders will be received by date 10/02/2026 up to 04:00 PM by the CDM&PHO Kalahandi in the office of the CDM&PHO, Kalahandi for the purchase of Drugs and Medical Consumables. Any tender paper received after the due date and time will be rejected/returned to the sender unopened. The tender paper will be received through Speed Post/ Regd. Post Only. The Sealed tenders will be open on dated 11/02/2026 at 05.00 PM.
4. The CDM&PHO shall have no responsibility for any delay / Omission on part of the bidder and reserves the right to reject any or all the tenders without assigning any reason thereof.
5. The bidder(s) are to submit their tenders in separate sealed covered envelopes for Technical Bid and Price Bid by superscripting Cover 'A' (Technical Bid) and Cover 'B' (Price Bid) & both the sealed covers should be put into a third outer cover which should be superscripted as "Tender for Supply of Drugs & Medical consumables 2025-26" and Tender Reference No. CDM&PHO/ KLD/ 158 /2025-26.
6. The sealed tenders will be opened by the CDM&PHO, Kalahandi in the office chamber CDM&PHO, Kalahandi on Dated 11/02/2026 at 05.00 PM .The tenderer or their duly authorized representatives are allowed to be present during the opening of the tenders if they so like.
7. The rate quoted by the bidder should be inclusive of all taxes (GST/ET/Frieght/insurance etc.).
8. Conditional tenders are liable to be rejected. All Disputes are subjected to Hon'ble Court of Bhawanipatna, Kalahandi, Odisha.
9. Bidders should submit the valid drug license/Challan Copy of renewal of Drug license photocopy (self attested) from the Drug Controller.
10. Tender will be submitted with Valid GMP Certificate/ ISO Certificate (if Available) .
11. If the successful bidder/ bidders fail to supply within the stipulated period i.e. 45 (forty from date of receipt of final proof from CDM&PHO, Kalahandi liquidated damage @0.5% the tender value per week of delay shall be deducted from the final payment. Maximum delay time acceptable is 8 weeks. Hence, the maximum liquidated damage shall be up to 4% of purchase order. If the bidder fails to supply within the maximum delay time his order stands cancelled automatically.

12. The Authority will not make any advance payment to the organization. The organization will have to carry out the entire job on its own and the amount will be paid only after satisfactory completion of the job and submission of bill in that regards.
13. The cost towards the testing of sample will be borne by the successful bidder 2% of purchase order.
14. The supply of items shall be made immediately according to volume after placing the supply order in the office of the CDM&PHO, Kalahandi and supplier shall submit the bill for payment at the approved rate in respect to quantity of items supplied. The transportation of items is sole responsibility of the supplier and must deliver the item on door delivery basis.
15. In case of failure on the part of the approved supplier to supply of the above mentioned items as per supply order with stipulated period, the CDM&PHO, Kalahandi shall be at liberty to purchase above mentioned items from other sources and the approved supplier shall be liable to pay the excess amount which this office have to incur being the different of actual amount of purchase minus the amount as per approved rates and difference aforesaid shall be recoverable and adjustable against the security deposit amount.
16. Under no circumstances shall the organization appoint any sub contractor or sublease the contact. if it is found that the organization has violated these conditions the contract will be terminated forthwith without any notice and security deposited by the organization shall be forfeited.
17. Rates quoted against this tender notice shall remain valid up to 12 months after award of contract. No request of increase in rates, it any, will be allowed or entertained during this period.
18. Bidders should submit the photocopy of valid GST Certificate & PAN Card.
19. Receiving & Opening of Tender may be changed if required by the under Signed, it will be intimated.
20. The Firm will must be submitted the Experience Certificate at least Three Years for Supply at Drug & Medical Consumable to the Govt. or Non Govt. Health Facilities.
21. The Tender will purpose only for Approved Rate Contract, During Need or on Emergency the purchase order will be placed L1 Firm.
22. Bidders should not be changed the product list as per the Tender Sl. No.
23. Bidders should have Last Three year audit reports audited by any Chartered accountant and his turn over must be 100 Lakh or above in each Last Three financial year in Annexure - I.
24. Format for List of item(s) Quoted for Price Bid (Cover – B) (Annexure – II).
25. The Declaration form Annexure – III duly signed by the tenderer before Notary public / Executive Magistrate.



Drug and Medical Consumables Tender List for CDM&PHO, Kalahandi for the Year 2025-26

Product List		
SI No.	Name of the Items	Remarks
1	3 Way Cannula	
2	Absorbent Cotton 100mg	
3	Absorbent Cotton 500gm	
4	ACIOLs (10 D to 35D)	
5	Acyclovir Eye Drop.	
6	Acyclovir Eye Oint.	
7	Adult Diaper	
8	Ammunia Solution	
9	Amoxicillin 80mg + Clavulanic acid Oral Suspension 11.4mg/ml	
10	Analgesics Spray	
11	Atropin Eye Oint.	
12	Atropin Sulphate Eye Drop	
13	Atropine Eye Drop 0.01%w/v	
14	Azelaic Acid Cream/Ointment	
15	Azithromycin Eye Oint.	
16	Baby Diaper	
17	Baby Feeding Tube (5,6,7&8)	
18	Bacillocid Extra	
19	Baktolin 5.5	
20	Balanced Salt Solution for intra Ocular Use 500ml	
21	Bandage Than (16.5 mtr x 90cm)	
22	Barium Sulphate Powder 500gm	
23	BB Silk No. 1	
24	BB Silk No.1.0	
25	BB Silk No.2.0	
26	BB Silk No.3.0	
27	BB Silk No.4.0	
28	BB Silk No.5.0	
29	BB Silk with Needle No.1	
30	BB Silk with Needle No.1.0	
31	BB Silk with Needle No.2.0	
32	BB Silk with Needle No.3.0	
33	Benzocaine gel 20%	
34	Benzocaine Topical 7.5%w/w	
35	Benzydamine HCl Mouth wash	
36	Benzyl Peroxidegel	
37	Betamethasone Ear Drop	
38	Betamethasone Eye Oint.	
39	Bleaching Powder 01kg	
40	Bleaching Powder 25kg	
41	Blood Transfusion Set	

42	BP Blade (11,15,18,20,22,23,24)	
43	Brimonidine Eye Drop	
44	Budesonide 200 mcg + 06 mcg Formoterol / puff	
45	Budesonide 400 mcg + 06 mcg Formoterol / puff	
46	Budisunate Inhaler	
47	Buprenorphine Patch 10mcg/Hour	
48	Buprenorphine Patch 5mcg/Hour	
49	Caffeine Citrate Oral Solution 20mg/ml	
50	Calamine Topical (15.0 %) with Zinc Oxide Topical (5.0%)	
51	Caltion Clamps (Small, Medium, Large size)	
52	Cap. Acebrophylline 100mg	
53	Cap. Amantadine 100mg/Cap.	
54	Cap. Amoxicillin 250 mg	
55	Cap. Amoxicillin 500 mg	
56	Cap. Amoxicillin 500mg+ ClavulanicAcid 125mg	
57	Cap. Amoxicillin 875mg+ ClavulanicAcid 125mg	
58	Cap. Ampicillin 500mg	
59	Cap. Aprepetant	
60	Cap. Atazanavir 300mg + Ritonavir 100mg	
61	Cap. Cefdinir 300 mg	
62	Cap. Cholecalciferol 60000IU	
63	Cap. Clindamycin 150mg/Tab.	
64	Cap. Cycloserine 125mg	
65	Cap. Cyclosporine 100mg	
66	Cap. Cyclosporine 25mg	
67	Cap. Dapsone 100mg	
68	Cap. Deferiprone 250mg	
69	Cap. Deferiprone 500mg	
70	Cap. Doxycycline (100mg)	
71	Cap. Dutasteride 0.5mg	
72	Cap. Enzalutamide 40mg	
73	Cap. Etoposide 50mg	
74	Cap. Hydroxyurea 250mg	
75	Cap. Ibrutinib 140mg	
76	Cap. Itraconazole 100mg	
77	Cap. Lenalidomide 10mg	
78	Cap. Lenalidomide 5mg	
79	Cap. Lenvatinib 4mg	
80	Cap. Itraconazole (100mg)	
81	Cap. Itraconazole (200mg)	
82	Cap. Midostaurine 25mg	
83	Cap. Nifedipine (10mg)	
84	Cap. Nifedipine (20mg)	
85	Cap. Nifedipine (5mg)	
86	Cap. Nilotinib 200mg	

87	Cap. Nintedanib 100mg	
88	Cap. Omeprazole 20mg	
89	Cap. Oseltamivir 75mg	
90	Cap. Oseltamivir Phosphate 30mg	
91	Cap. Oseltamivir Phosphate 45mg	
92	Cap. Palbociclib 125mg	
93	Cap. Pantoprazole + Domperidone	
94	Cap. Pregabalin 75mg + Methyl Cobalamin 750mcg	
95	Cap. Rabeprazole + Domperidone	
96	Cap. Racecadotril (Aluminiumfoil/Blisterpack)	
97	Cap. Ribavirin (200mg)	
98	Cap. Rivastigmine 1.5mg	
99	Cap. Rivastigmine 6mg	
100	Cap. Sunitinib 12.5mg	
101	Cap. Sunitinib 25mg	
102	Cap. Tacrolimus 0.25mg	
103	Cap. Tacrolimus 0.5mg	
104	Cap. Tacrolimus 1.5mg	
105	Cap. Tacrolimus 1mg	
106	Cap. Tamsulosin 0.4mg	
107	Cap. Tamsulosin HCl 0.4mg + Dutasteride 0.5mg	
108	Cap. Temozolamide 100mg	
109	Cap. Temozolamide 20mg	
110	Cap. Temozolamide 250mg	
111	Cap. Tetracycline 500mg	
112	Cap. Thalidomide 100mg	
113	Cap. Thalidomide 50mg	
114	Cap. Vit A 50000IU	
115	Cap. Vit AD	
116	Cap. Vit B Complex	
117	Cap. Vitamin E 200mg	
118	Carboxymethyl Cellulose Eye Drop	
119	Catgut 4.5	
120	Catgut Ch. Atr. No. 1	
121	Catgut Ch. Atr. No. 1.0	
122	Catgut Ch. Atr. No. 2.0	
123	Catgut Ch. Atr. No. 3.0	
124	Catgut Ch. Atr. No. 4.0	
125	Catgut Ch. No. 1	
126	Catgut Ch. No. 1.0	
127	Cautery Pin	
128	Cautery Plate	
129	Cefixime Oral Suspension 25mg/1ml	
130	Cefpodoxime Oral Susp. 25mg/ml	
131	Cefpodoxime Oral Susp. 50mg/5ml	

132	Cetrimide lotion 100ml/Bottle	
133	Chalizion Clamps (Small, Medium, Large size)	
134	Chloramaphenicol + Polymyxin - B + Dexa Eye Oint	
135	Chloramaphenicol + Polymyxin - B Eye Drop	
136	Chloramaphenicol + Polymyxin - B Eye Oint	
137	Chloramphenicol Eye drop 5%w/v	
138	Chlorarnaphenicol + Polymyxin - B + Dexa Eye Drop	
139	Chlorohexadine Gel.	
140	Chlorohexadine Ointment	
141	Chlorohexadine Soln. (100ml)	
142	Chlorohexidine Mouth Wash 0.2%w/v	
143	Chlorohexyidin Solution (500ml)	
144	Chloromphenicol Eye applicap	
145	Chloromycetin Eye Ointment (Applicap)	
146	Chloroxyleneol Solution (500ml)	
147	Cholecalciferol Oral Solution 800IU	
148	Choline Salicylate + Benzalkonium Chloride + Lignocaine Gel 15gm	
149	Ciprofloxacin Eye/Ear Drop	
150	Clarithromycin for Oral Suspension 50mg/ml (Dry syrup)	
151	Clobazam Oral Suspension 2.5mg/ml	
152	Clobetasol Dipropionat eOintment 20gm	
153	Clobetasol Propionate Ointment	
154	Clotrimazole + Lignocaine Ear Drop	
155	Clotrimazole Dusting Powder	
156	Clotrimazole dusting powder 1% (60gm)	
157	Clotrimazole Lotion 1%	
158	Clotrimazole Mouth Paint	
159	Clotrimazole Ointment	
160	Clotrimazole Vaginal Pessaries 100mg	
161	Clotrimazole Vaginal Pessaries with applicator	
162	Clotrimoxazole Ear Drop	
163	Colistimethate Sodium for injection	
164	Colostomy Kit	
165	Cord Clamp (Sterilize)	
166	Cotrimazole Ointment with Stirod	
167	Cream Clotrimazole 1% (15gm)	
168	Cream Fluocinolone Acetonide 15gm	
169	Cream Terbinafine 1% (15gm)	
170	Crescent Knief	
171	Cyclopentolate Eye Drop	
172	Cyclosporine Oral Solution 100mg	
173	Dental X - Ray Film	
174	Desonide Cream 10gm	
175	Dettol Hand Wash (100ml)	
176	Dettol Soap	

177	Dexamethasone Ear Drop	
178	Diatrizoate Meglumine Diatrizoate Sodium injection (for X-Ray) 20ml	
179	Diatrizoate Meglumine Diatrizoate Sodium injection (forX-Ray) 30ml	
180	Diclofenac Gel 30gm	
181	Diclofenac suppositories 25mg	
182	Digital X - Ray Film 08 x 10 (Care Stream) (DR)	
183	Digital X - Ray Film 12 x 10 (Care Stream) (DR)	
184	Digital X - Ray Film 12 x 10 (Fuji Film) (CR)	
185	Digital X - Ray Film 12 x 10 (Konika) (DR)	
186	Digital X - Ray Film 14 x 17 (Care Stream) (DR)	
187	Digital X - Ray Film 14 x 17 (Konika) (DR)	
188	Digital X - Ray Film 8 x 10 (Fuji Film) (CR)	
189	Digital X - Ray Film 8 x 10 (Konika) (DR)	
190	Dinoprostone Gel 0.5mg (30gm)	
191	Diphtheria Anti-Toxin (DAT) 1000IU	
192	Dispo Cap	
193	Dispo Mask	
194	Dispo Needle (18, 22, 24, 26)	
195	Dispo OT Gown/ Patient Gown	
196	Dispo Syring 10CC	
197	Dispo Syring 20cc	
198	Dispo Syring 2cc	
199	Dispo Syring 50cc	
200	Dispo Syring 5cc	
201	Dispo Syringe 1ml with Needle	
202	Dispo Wearon	
203	Disposable Eye Pad	
204	Disposable Oxygen Mask (Adult)	
205	Disposable Oxygen Mask (Child)	
206	Distiled Water 10ml	
207	Distiled Water 5ml	
208	DMDS oral solution (for X-Ray) 20ml	
209	DMDS solution (for CT Scan) 20ml	
210	Dorzolamide HCl Eye Drop 2%	
211	Draw Sheet	
212	Drop Calcium with D3	
213	Drop Cefadroxil	
214	Drop Cefixime	
215	Drop Iron	
216	Drop Linezolid	
217	Drop Multivitamin	
218	Drop. Caffine	
219	Drop. Dicyclomine	
220	Drop. Dicylomine	
221	Drop. Levosalbutamol + Ambroxol + Guaiphenesin	

222	Drop. Moxifloxacin + Dexamethasone	
223	Drop. Paracetamol	
224	Drop. Pottasium Iodide + Calcium Chloride + Sodium Chloride	
225	Ear Drop Boro-spirit	
226	Ear Drop Wax Softner	
227	ECG Jelly Jar 05 Ltr	
228	ECG Paper 06 Channel	
229	ECG Paper 12 Channel (210MM X 140MM X 100 Sheet)	
230	ECG Paper 12 Channel (210MM X 290MM X 150 Sheet)	
231	Endotracheal Tube (All Size)	
232	Epidural Kit Set	
233	Equine Rabies Immunoglobulin 1500IU	
234	Examination Gloves (Latex)	
235	Fentanyl Patch 25mcg	
236	Fentanyl Patch 50mcg	
237	Florascence Strips	
238	FloraStrip	
239	Flubiprofen Eye Drop	
240	Fluorescein Sodium Eye Drop	
241	Fluoromethalone Eye drop 0.1%	
242	Fluorscein Optahlmic Strip	
243	Fluticasone Nasal Spray 0.05%	
244	Foldable Lens (All Size)	
245	Foleys Cathetor	
246	Formaldehyde Solution (34 - 38 %)	
247	Framycetin Sulphatecream 30gm	
248	Furosemide Oral Solution 10mg/ml	
249	Gammabenzene Hexachloride + Cetrimide lotion 100ml/Bottle	
250	Gatifloxacin + Dexamethasone Lye drop	
251	Gatifloxacin + Prednisolone (Gate P) Eye drop	
252	Gauze Than (16.5 mtr x 60cm)	
253	Gencyclovir Eye Oint	
254	Gentamicin Sulphate Eye Drop 0.3%	
255	Gentamycin Eye/Ear Drop	
256	Gentian Violet	
257	Gloves (Size 6.0, 6.5, 7.0, 7.5)	
258	Glucose 75gm	
259	Glutoreral Dihyde 5% Solution	
260	Glycerin 100ml	
261	Glycerine Enema	
262	Glycerine Suppository	
263	Glycopyrronium Inhalation Solution 25mcg	
264	Green Cloth (Cotton)	
265	Hand Sterilizer Anti Septic 05 Ltr Jar	
266	Hand Sterilizer Anti Septic 100ml	

267	Hand Sterilizer Anti Septic 500ml	
268	Heparin Gel 200IU	
269	Heparin Sodium Topical solution 1000IU	
270	Histidine Tryptophan Ketoglutarate fluid 1000ml	
271	Histidine Tryptophan Ketoglutarate fluid 500ml	
272	Homatropine Eye drop 2%	
273	Human Albumin 20%	
274	Human Coagulation FactorVIII (rDNA) 1000IU/Vial	
275	Human Coagulation FactorVIII (rDNA) 250IU/Vial	
276	Human Coagulation FactorVIII (rDNA) 500U/Vial	
277	Human Normal Immunoglobulin for IV use 10gm/100ml	
278	Human Normal Immunoglobulin for IV use 5gm/10ml	
279	Hydrogen Peroxide	
280	Hymelose 2%	
281	Hypersol-5 Eye drop	
282	I Gel (Size - 3 & 4)	
283	I.V Sodium Chloride (Normal Saline)	
284	ID Tag (Child)	
285	ID Tag (Mother)	
286	Inhaler Levosalmbutamol + Ipratropium Bromide (200 metered dose)	
287	Inhaler Salmeterol + Fluticasone (120 metered dose)	
288	Inhaler Tiotropium Bromide 200 metered doses 9mcg	
289	Inj. 10% Dextrose	
290	Inj. 3% Saline (100ml)	
291	Inj. 5 Fluorouracil 250mg/ 5ml	
292	Inj. 5 Fluorouracil 500mg/ 5ml	
293	Inj. 5% Dextrose 450ml	
294	Inj. Acetylcysteine 200mg/ml	
295	Inj. ActinomycinD 500mcg	
296	Inj. Acyclovir 250mg/vial	
297	Inj. Adalimumab 40mg	
298	Inj. Adenosine 3mg/ml	
299	Inj. Adrenaline (1ml)	
300	Inj. Amikacin (100mg)	
301	Inj. Amikacin (500mg)	
302	Inj. Aminophylin (10ml)	
303	Inj. Amiodarone	
304	Inj. Amoxycillin + Clavulanic acid (1.2gm)	
305	Inj. AmphotericinB 25mg/Vial	
306	Inj. AmphotericinB Liposomal 50mg/vial	
307	Inj. Ampicilline + Cloxacine 250mg	
308	Inj. Ampicilline + Cloxacine 500mg	
309	Inj. Ampicilline 250mg	
310	Inj. Ampicilline 500mg	
311	Inj. Ampicillinsodium 100mg	

312	Inj. Anti D	
313	Inj. Anti-Rabies Vaccine for human use with diluents	
314	Inj. Anti-Thymocyte Globulin 250mg/5ml	
315	Inj. Arsenic trioxide 10mg/10ml	
316	Inj. Artacurium	
317	Inj. Artisunate(120mg)	
318	Inj. Artisunate(60mg)	
319	Inj. ARV	
320	Inj. ASV	
321	Inj. Atracurium	
322	Inj. Atropin Sulphate 0.6mg/ml/ampls	
323	Inj. Atropine I.V 1mg/ml	
324	Inj. Azacitidine 100mg/Vial	
325	Inj. Azithromycin 500mg	
326	Inj. Aztreonam 1gm	
327	Inj. B Complex 2ml/amp	
328	Inj. Basiliximab 20mg/ vial	
329	Inj. Bendamustine 100mg/Vial	
330	Inj. Benzathine Penicillin 06LU	
331	Inj. Benzathine Penicillin 12LU	
332	Inj. Betamethasone 4mg	
333	Inj. Bevacizumab 100mg	
334	Inj. Bevacizumab 400mg	
335	Inj. Biphasic isophane Insulin 10ml/Vial	
336	Inj. Bleomycin 15IU/Vial	
337	Inj. Bortezomib 2mg/Vial	
338	Inj. Bupivacaine 0.5%	
339	Inj. Bupivacaine Heavy (5mg)	
340	Inj. Butorphanol Tartarate	
341	Inj. Caffeine Citrate	
342	Inj. Calcium Chloride 1gm	
343	Inj. Calcium Gluconate	
344	Inj. Carbetocin 100mcg	
345	Inj. Carboplatin 10mg/ml	
346	Inj. Carboplatin 10mg/ml	
347	Inj. Carboprost 250mg	
348	Inj. Carfilzomib 60mg/Vial	
349	Inj. Caspofungin 70mg	
350	Inj. Cefazolin 500mg/ Vial	
351	Inj. Cefepime + Tazobactam 1.125gm/vial	
352	Inj. Cefepime 500mg/vial	
353	Inj. Cefoparazone (1 gm)	
354	Inj. Cefoparazone (1 gm) + Sulbactam 500mg	
355	Inj. Cefoparazone with Sulbactam (1 gm)	
356	Inj. Cefoparazone with Sulbactam (1.5 gm)	

357	Inj. Cefoparazone with Sulbactam (500 gm)	
358	Inj. Cefotaxime (125mg)	
359	Inj. Cefotaxime (1gm)	
360	Inj. Cefotaxime (250mg)	
361	Inj. Cefotaxime (500mg)	
362	Inj. Ceftazidime 1gm/vial	
363	Inj. Ceftriaxone (125gm)	
364	Inj. Ceftriaxone (1gm)	
365	Inj. Ceftriaxone (250mg)	
366	Inj. Ceftriaxone (500mg)	
367	Inj. Ceftriaxone + Sulbactom (1.5gm)	
368	Inj. Ceftriaxone + Tezobactum (1.125gm)	
369	Inj. Cefuroxime Axetil 1.5gm/Vial	
370	Inj. Cetuximab 2mg/ml	
371	Inj. Ciprofloxacin (200mg/100ml)	
372	Inj. Cisartacurium	
373	Inj. Cisplatin 10mg/Vial	
374	Inj. Cisplatin 50mg/Vial	
375	Inj. Clarithromycin for infusion 500mg/Vial	
376	Inj. Clindamycin 600mg/Amp.	
377	Inj. CloxacillinSodium 250mg	
378	Inj. Codin Phosphate	
379	Inj. Cyclophosphamide 1gm/Vial	
380	Inj. Cyclophosphamide 200mg/Vial	
381	Inj. Cyclophosphamide 500mg/Vial	
382	Inj. Cytarabine 100mg	
383	Inj. Cytarabine 1gm/ Vial	
384	Inj. Dacarbazine 100mg/Vial	
385	Inj. Dacarbazine 200mg/Vial	
386	Inj. Dacarbazine 500mg/Vial	
387	Inj. Daunorubicin 20mg/Vial	
388	Inj. Decitabine 50mg/Vial	
389	Inj. Denosumab 120mg/Vial	
390	Inj. Desferrioxamine 2gm/ Vial	
391	Inj. Dexamethason (2ml)	
392	Inj. Dexmedetomidine	
393	Inj. Dextran 40 Infusion	
394	Inj. Dextrose 25%	
395	Inj. Diazepam 5mg/ml	
396	Inj. Diclofenac Aqua	
397	Inj. Diclofenac sodium 25mg/ml	
398	Inj. Dicyclomine	
399	Inj. Diltiazem 25mg/5ml	
400	Inj. Dimecaprol	
401	Inj. Diphtheria Toxoid + Tetanus Toxoid (adsorbed) for adults and adolescents	

402	Inj. Diphtheria Toxoid + Tetanus Toxoid (adsorbed) for Paediatric	
403	Inj. DNS 450ml	
404	Inj. DobutamineHCl 50mg/ml	
405	Inj. Docetaxel 120mg/Vial	
406	Inj. Docetaxel 20mg/Vial	
407	Inj. Docetaxel 80mg/Vial	
408	Inj. Dopamine (5ml)	
409	Inj. Dotraverine	
410	Inj. DoxorubicinHCl 25ml/ Vial	
411	Inj. DoxorubicinHCl 5ml/ Vial	
412	Inj. Doxycycline 100mg	
413	Inj. Dried FactorVIII Fraction 250IU/Vial	
414	Inj. Dried FactorVIII Fraction 500IU/Vial	
415	Inj. Edaravone 30mg/ 20ml	
416	Inj. Efipres	
417	Inj. Emicizumab 30mg/Vial	
418	Inj. Enalapril 2.5mg	
419	Inj. Enoxaparin 40mg	
420	Inj. Enoxaparin 60mg	
421	Inj. Ephedrine	
422	Inj. Epirubicin 10mg/Vial	
423	Inj. Epirubicin 50mg/Vial	
424	Inj. Equine Rabies Immunoglobulin 200 IU	
425	Inj. Erythropoetin 4000 Units/ PFS	
426	Inj. Erythropoietin 10000IU	
427	Inj. EsmololHydrochloride 10mg	
428	Inj. Etanercept 50mg/ ml	
429	Inj. Etomidate 20mg/10ml	
430	Inj. Etoposide 100mg/Vial	
431	Inj. Exenatide 5mcg/1.2ml	
432	Inj. FactorIX 600IU/Vial	
433	Inj. FactorVII (Recombinant)	
434	inj. Fentanyl Citrate 500 mcg/Vial	
435	Inj. FerricCarboxyMaltose 50mg/ml	
436	Inj. Filgrastim 300mcg/Vial	
437	Inj. Filgrastimpeg 6mg/PFS	
438	Inj. Fluconazole 200mg/100ml	
439	Inj. Frusemide 2ml	
440	Inj. Frusemide 4ml	
441	Inj. Fulvestrant 250mg/PFS	
442	Inj. Gemcitabine 1gm/Vial	
443	Inj. Gemcitabine 200mg/Vial	
444	Inj. Gentamycin (10mg/ml)	
445	Inj. Gentamycin (20mg/ml)	
446	Inj. Gentamycin (40mg/ml)	

447	Inj. Glucagon 1mg/ml	
448	Inj. GlycerylTrinitrate 5mg/ml	
449	Inj. Glycopyrolate	
450	Inj. Haloperidol 5mg/ml	
451	Inj. Haloperidol-LA 50mg/lml/Ampl	
452	Inj. HCG with diluents 2000IU	
453	Inj. Heparin Sodium (5000 IU)	
454	Inj. Heparin Sodium 25000IU/5ml	
455	Inj. Hepatitis B Immunoglobuline 100 IU	
456	Inj. Hepatitis B Immunoglobuline 200 IU	
457	Inj. Hepatitis B Vaccine	
458	Inj. Human Premixed insulin (30/70)	
459	Inj. Human Premixed insulin (50/50)	
460	Inj. Human Rabies 300IU	
461	Inj. Human Tetanus Immunoglobulin 250IU	
462	Inj. Human Tetanus Immunoglobulin 500IU	
463	Inj. Hyaluronidase 1500IU	
464	Inj. Hydrocortisone 100mg	
465	Inj. Hydroxocobalamin 1mg/ml	
466	Inj. Hydroxy Propyl Methyl Cellulose 2%	
467	Inj. Hynidase	
468	Inj. Hyoscine Butylbromide 20mg	
469	Inj. Insulin (NPH) intermediate 40unit	
470	Inj. Insulin Regular 40 IU	
471	Inj. Iohexol IV contrast (for CT-Scan) 100ml	
472	Inj. Iohexol IV contrast (for CT-Scan) 20ml	
473	Inj. Iohexol IV contrast (for CT-Scan) 50ml	
474	Inj. Irinotecan 100mg/Vial	
475	Inj. Iron Sucrose	
476	Inj. Isobaric Bupivacine 0.5% (Plain)	
477	Inj. Isoflurane (250ml)	
478	Inj. Isoflurane (30ml)	
479	Inj. IsoprenalineHCL 2mg/ml	
480	Inj. Isoxsuprine HCl 5mg	
481	Inj. Japanese Encephalitis Vaccine	
482	Inj. Ketamine 10ml/vial	
483	Inj. Ketorolac Tromethamine 30mg/ml	
484	Inj. Labetalol 20mg	
485	Inj. Lacosamide 200mg/ 20ml	
486	Inj. L-Asparaginase (Powder form) 10000IU/Vial	
487	Inj. L-Asparaginase (Powder form) 5000IU/Vial	
488	Inj. LeucovorinCalcium 50mg/Vial	
489	Inj. Levateracetam 500mg	
490	Inj. Levobupivacaine 0.5%	
491	Inj. LevofloxacinI.V 500mg/Bottle	

492	Inj. Lignocaine + Adrenaline	
493	Inj. Lignocaine HCl 30ml/Vial	
494	Inj. Lignocaine IV 2%	
495	Inj. LignocaineHCl 2%	
496	Inj. Linezolid	
497	Inj. Liposomal Doxorubicin 20mg	
498	Inj. Liraglutide 6mg/ml	
499	Inj. Lorazepam 4mg/2ml/ampl	
500	Inj. Magnesium Sulphate (2ml)	
501	Inj. Mannitol	
502	Inj. Mannitol 20%w/v	
503	Inj. Medroxyprogesterone 150mg	
504	Inj. Medroxyprogesterone Acetate 150mg	
505	Inj. Meningococcal Group A,C, W135 & Y conjugate Vaccine	
506	Inj. Mephenteramine (Termine)	
507	Inj. Meropenam 1gm	
508	Inj. Meropenam 500mg	
509	Inj. Mesna 200mg	
510	Inj. Metaclopramide 2ml/amp	
511	Inj. Methotrexate 15mg/ml	
512	Inj. Methotrexate 500mg/20ml	
513	Inj. Methotrexate 50mg/Vial	
514	Inj. Methylecobalamine	
515	Inj. Methylegrometrine Maleate	
516	Inj. Methyleprednisolone 40mg	
517	Inj. Methylprednisolone Acetate 80mg/ 2ml	
518	Inj. Methylprednisolone Sod. 125mg	
519	Inj. Methylprednisolone Sodium Succinate 500mg/Vial	
520	Inj. Metrazine	
521	Inj. Metron 100ml	
522	Inj. Micronised Progesteron 200mg	
523	Inj. Midazolam	
524	Inj. Milrinone 10mg/10ml	
525	Inj. MilrinoneLactate 10mg/10ml	
526	Inj. Morphine Sulphate 10mg/ml	
527	Inj. MoxifloxacinI.V 400mg/100ml	
528	Inj. Multiple Electrolyte	
529	Inj. Multivitamin(MVI)	
530	Inj. Myopyrolate	
531	Inj. NabPaclitaxel 100mg/Vial	
532	Inj. Nalbuphine HCL	
533	Inj. Naloxone	
534	Inj. NaloxoneHCl 0.4mg/ml	
535	Inj. Neostigmine	
536	Inj. Neostigmine Methyl sulphate 2.5mg + Glycopyrrolate 0.5mg/ 5ml	

537	Inj. Netilmicin Sulphate 300mg/Vial	
538	Inj. Nor Adrenaline	
539	Inj. Normal Saline 100 ml	
540	Inj. Normal Saline 500 ml	
541	Inj. Octreotide 100mcg	
542	Inj. Octreotide 50mcg	
543	Inj. Ofloxacin 100ml	
544	Inj. Olanzapine 10mg	
545	Inj. Ondancetran 2ml	
546	Inj. Ornidazole 100ml	
547	Inj. Oxaliplatin 100mg/Vial	
548	Inj. Oxaliplatin 50mg/Vial	
549	Inj. Oxytocin 1ml/amp	
550	Inj. Pantoprazole (40mg)	
551	Inj. Paracetamol 150mg	
552	Inj. Paracetamol IV	
553	Inj. Pentazocin	
554	Inj. Pentothal Sodium	
555	Inj. Pethidine Hydrochloride 100mg/2ml	
556	Inj. Pheniramine Maleate 2ml/amp	
557	Inj. Phenobarbitone Sodium	
558	Inj. Phenylephrine	
559	Inj. Phenytoin Sodium 2ml/ampl	
560	Inj. Phosphenytoin	
561	Inj. Phytomenadione (Vit K1)	
562	Inj. Pipera + Tazo (1.125gm)	
563	Inj. Pipera + Tazo (2.25gm)	
564	Inj. Pipera + Tazo (4.5gm)	
565	Inj. Piroxicam 20mg/ml	
566	Inj. Plasma Expander	
567	Inj. Pneumococcal Vaccine	
568	Inj. PolymixinB Sulphate 500000IU	
569	Inj. PorcineSurfactant (Poractant alfa) 80mg/ ml	
570	Inj. Pottasium Chloride	
571	Inj. Pralidoxime 20ml/amp/vial	
572	Inj. Promethzine HCL 25mg/1ml/ampls	
573	Inj. Propofol	
574	Inj. Quinine dihydrochloride	
575	Inj. Rabeprazole (20mg)	
576	Inj. Ranibizumab 10mg	
577	Inj. Ranitidine (50mg)	
578	Inj. r-Anti-HumanThymocyte Immunoglobulin 250mg/ Vial	
579	Inj. Ringer Lactate 500 ml	
580	Inj. Risperidone L.A 25mg/ml	
581	Inj. Rituximab 100mg	

582	Inj. Rituximab 500mg	
583	Inj. Rocuronium Bromide 10mg/ml	
584	Inj. Romiplostim 250mcg/05ml	
585	Inj. Ropivacaine	
586	Inj. Sevoflurane (100ml)	
587	Inj. Sevoflurane (200ml)	
588	Inj. Snake Venom Antiserum (Polyvalent)withdiluent 10ml	
589	Inj. Sodibicarbonate (10ml)	
590	Inj. Sodium Nitrite 30mg/ml	
591	Inj. Sodium Nitroprusside 50mg/vial	
592	Inj. Sodium Thiosulphate 250mg/ml	
593	Inj. Sodium Valproate 500mg/5ml	
594	Inj. Streptokinase	
595	Inj. Streptomycin 750mg	
596	Inj. Succinyl Choline	
597	Inj. Terbutaline 1mg	
598	Inj. Teriparatide 750mcg/3ml	
599	Inj. Testosterone Enanthate 250mcg/ml	
600	Inj. Theophyllin & Eto (2ml)	
601	Inj. Thiamine 200mg/ 2ml	
602	Inj. Thiopentone Sodium	
603	Inj. Tigecycline 50mg/ Vial	
604	Inj. Tinidazole I.V 800mg/400ml	
605	Inj. Tirofiban HCl 5mg/100ml	
606	Inj. Titanus Toxiol 0.5ml	
607	Inj. Titanus Toxiol 5ml	
608	Inj. Tobramycin 80mg/2ml	
609	Inj. Toremide 10mg/ml	
610	Inj. Tramadol	
611	Inj. Tranexamic 5ml/amp	
612	Inj. TranexamicAcid 500mg/5ml	
613	Inj. Trastuzumab 150mg/Vial	
614	Inj. Trastuzumab 440mg/Vial	
615	Inj. Triamcinolone Acetonide	
616	Inj. Triptorelin Controlled Release Injection 0.1mg/ml	
617	Inj. Trypan Blue	
618	Inj. Vancomycin 250mg	
619	Inj. Vancomycin 500mg	
620	Inj. Vasopressin 20Units/ml	
621	Inj. Vecuronium Bromide	
622	Inj. Vinblastine 10mg/Vial	
623	Inj. Vincristine Sulphate 1mg/ml	
624	Inj. Visco	
625	Inj. Vit A 100000	
626	Inj. Voriconazole 200mg	

627	Inj. Xylocain 2%	
628	Inj. Xylocain 4%	
629	Inj. Xylocain Heavy (Spinal)	
630	Inj. Xylocain-Aderaline	
631	Inj. Zuclopenthixol Acetate 50mg/1ml	
632	Inj. Zuclopenthixol Decanoate 200mg/1ml	
633	Insulin Syringe 40 Unit	
634	Iohexol IV contrast (for X-ray) 50ml	
635	Iron with Folic acid drop Therapeutic use	
636	Isopropyl Alcohol 500ml	
637	Itraconazole Oral solution 10mg/ml	
638	IV Cannula (Adult)	
639	IV Cannula (Child)	
640	IV Cannula Fixator	
641	IV Set (Adult)	
642	IV Set (Child)	
643	Kenacot Ointment	
644	Keratome (Slit knife)	
645	Ketoconazole Cream 2%	
646	Ketoconazole Lotion 2%	
647	Laryngeal Mask Airway (LMA) Size - 3,4,5	
648	Lignocaine + Neomycin + Clotrimazole + Beclomethasone Ear Drop	
649	Lignocaine HCL Gel 2% (30gm)	
650	Lignocaine mouth wash 120ml	
651	Lignocaine Spray Topical 4%	
652	Lignocaine Topical 0.5%	
653	LignocaineTopicalSpray	
654	Liposomal Bupivacaine 133mg/10ml	
655	Liquid Ammonia	
656	Liquid paraffin 200ml	
657	Intra Occular Lens (All Size)	
658	Local Anesthesia Spray	
659	L-Ornithine-L-Aspartate Infusion 5gm/10ml	
660	Lotepredmol Etabonate Eye Drop	
661	Lotepredmol Eye Ointment	
662	Loteprednol Eye Drops 5mg/1ml	
663	Lotion Calamine	
664	Lotion Fluocinolone Acetonide 15ml	
665	Lotion Terbinafine	
666	Lozenge Nicotex 2mg	
667	Lozenge Nicotex 4mg	
668	Itraconazol Eye Ointment	
669	Lysol (Cresol With Soap) 450ml	
670	Mackintosh	
671	MDT (Multi Drug Therapy) MB Adult	

672	MDT (Multi Drug Therapy) MB Child (10-14 years)	
673	MDT (Multi Drug Therapy) PB Adult	
674	MDT (Multi Drug Therapy) PB Child (10-14 years)	
675	Mesalazine Rectal Suspension 100ml	
676	Metronidazole Gel	
677	Micropore	
678	Midazolam Nasal Spray	
679	Mometasone nasal spray 50mcg	
680	Monofilament Polypropylene No. 1	
681	Monofilament Polypropylene No. 1.0	
682	Monofilament Polypropylene No. 2.0	
683	Monofilament Polypropylene No. 3.0	
684	Moxifloxacin Eye Drop 0.5%	
685	Moxifloxacin Eye Drops	
686	Moxifloxacin eye Ointment 0.5% (5gm)	
687	Mucus Extractor	
688	N95 Face Mask	
689	Naphazoline HCl 0.025% + Pheniramine Maleate Ophthalmic solution 0.3%	
690	Natamycin Eye Drop	
691	Neomycine + Dexamethasone Eye Drop	
692	Neomycine + Dexamethasone Eye Ointment	
693	Neomycine + Hydrocortisone Eye Ointment	
694	Nepafenac Eye drop	
695	Nitrile Gloves	
696	Non Absorbent Cotton 500gm	
697	Nubiliser Mask	
698	Ofloxacin + Dexamethasone Eye/ Ear Drop - (FFS/BFS Plastic container)	
699	Ofloxacin Eye Drop	
700	Ofloxacin Eye/Ear Drop	
701	Ofloxacin Lidocain Ear Drop	
702	Ofloxacin + Dexamethasone Eye Ointment	
703	Oil Turpentine 100ml	
704	Oint Betamethasone 0.1%	
705	Oint Silver Sulphadiazine Jar (500gm)	
706	Oint Silver Sulphadiazine Tube	
707	Oint. Amrolfine (30gm)	
708	Oint. Benzyl Benzoate	
709	Oint. Clindamycin	
710	Oint. Framicetin Sulphate	
711	Oint. Framycetin Sulphate	
712	Oint. Fusidic acid	
713	Oint. Luliconazole	
714	Oint. Miconazole	
715	Oint. Mometasone 10gm	
716	Oint. Mupirocin	

717	Oint. Salicylic acid	
718	Oint. Salicylic acid with stirod	
719	Oint. Terbinafine	
720	Oint. Xylocaine Jelly 2%	
721	Ointment Heparin 50IU & Benzyle Nicotinate 2mg/1g	
722	Olopetatone Eye Drop	
723	Oral Solution Prednisolone 15mg/5ml	
724	ORS 20.5gm	
725	ORS 4.3gm	
726	Oseltamivir Oral Susp. 15mg/ml	
727	OT Tetra (Gauze Swab)	
728	Oxygen Nasal Cannula (Twin Bore) Adult	
729	Oxygen Nasal Cannula (Twin Bore) Child	
730	Oxymetatalme Nasal drop	
731	Paediatric Maintenance Fluid	
732	Paracetamol Rectal Suppository 120mg	
733	Pedia drip set	
734	Peripheral Nerve Stimulator	
735	Peritoneal Dialysis Fluid 01Ltr	
736	Peritoneal Dialysis Solutions with Dextrose 1.5%	
737	Peritoneal Dialysis Solutions with Dextrose 2.5%	
738	Peritoneal Dialysis Solutions with Dextrose 4.5%	
739	Permethrin Cream 30gm	
740	Permithine Lotion	
741	Phenyle 05 Ltr. (Black)	
742	Phenyle 05 Ltr. (White)	
743	Phenyleprine Hcl + Nephazolin + Menthol + Camphar + Chloropheniramine Maleate Eye drop	
744	Pilocarpine Eye Drop	
745	PMO Line	
746	Polyamide No.1	
747	Polyamide No.1.0	
748	Polyamide No.2.0	
749	Polyamide No.3.0	
750	Polyglactin No. 1	
751	Polyglactin No. 1.0	
752	Polyglactin No. 10.0	
753	Polyglactin No. 2.0	
754	Polyglactin No. 3.0	
755	Polyglactin No. 6.0	
756	Polyglactin No. 8.0	
757	POP 4"	
758	POP 6"	
759	Pottacium Paramagnate Powder	
760	Povidone Iodine 100ml	

761	Povidone Iodine 500ml	
762	Povidone Iodine Dusting Powder 15gm	
763	Povidone Iodine Gargle 100ml	
764	Povidone Iodine Oint. 15gm	
765	Povidone Iodine Oint. 50gm	
766	Povidone Iodine Scrub 500ml	
767	Prednisolone eye Drop 1%	
768	Prilocaine 2.5% + Lignocaine 2.5% cream	
769	Progesteronvaginal pessary (Micronised) 100mg	
770	Progesteronvaginal pessary (Micronised) 200mg	
771	Propracaine Eye Drop.	
772	Rectified Spirit	
773	Respols Budesonide	
774	Respols Ipratropium	
775	Respules Levosalbutamol + Ipratropium Bromide	
776	Roller Bandage	
777	Ryles Tube (12,14,16)	
778	Salbutamol Inhaler	
779	Salbutamol Nebuliser Solution 2.5mg	
780	Salbutamol Respulse	
781	Salbutamol Sulphate Rotacap 200mcg	
782	Saline Nasal Drop	
783	Sclap Vein Set	
784	Senna Powder	
785	Sertaconazole Nitrate Lotion 2% (15ml)	
786	Simcole Cannula (Size - 20 to 25.5)	
787	Sod. Picosulphate + Milk of Magnesia + Liquid Paraffin (Liquid) 5ml	
788	Soda Lime 5kg/Jar	
789	Sodium Chloride Eye Drop	
790	Sodium Cromoglicate Eye Drop	
791	Sodium Phosphates Enema for proctoclysis 100ml	
792	Sodium Polysteryne Sulfonate	
793	Soln. Hydrogen Pyroxide 100ml/bot	
794	Spinal Needle (23, 25)	
795	Sterile Hemocoagulase Solution 10ml/Vial	
796	Strong Iodine Solution 100ml	
797	Suction Catheter	
798	Suction Tip (Dental)	
799	Suction Tube	
800	Superior rectus holding suture	
801	Surgeon Gown	
802	Surgical Spirit Bottle (500ml)	
803	Susp. Albendazole 200mg/5ml	
804	Susp. Domperidone	
805	Susp. Metronidazole	

806	Susp. Phenytoin 25mg/ml	
807	Susp. Tinidazole 150mg/5 ml	
808	Susp. Quinine Sulphate 150mg	
809	Syp. Amoxicillin 125 mg	
810	Syp. Amoxicillin 200mg+ Clavulanic Acid 28.5mg/ 5ml	
811	Syp. Amoxicillin 250 mg	
812	Syp. Antacid Gel	
813	Syp. Azithromycin 100mg	
814	Syp. Azithromycin 200mg	
815	Syp. B Complex (B29)	
816	Syp. Baclofen 5mg/ 5ml	
817	Syp. Beladure (100 ml)	
818	Syp. Calcium 100ml	
819	Syp. Calcium 170ml	
820	Syp. Carbamazepine 100mg/5ml	
821	Syp. Cough 100ml (Dry.) (Diphenhydramine HCL + L-Menthol + Dextromethorphan)	
822	Syp. Cefadroxil 125mg	
823	Syp. Cefixime 50mg	
824	Syp. Cetirizine	
825	Syp. Chloroquin Phosphate	
826	Syp. Cotrimoxazole	
827	Syp. Cough (Expectorant) (Levosulbutamol + Ambroxol + Guaiphenesin)	
828	Syp. Cough (Plain) (Dextromethorphan + Guaiphenesin)	
829	Syp. Dextromethorphan 120ml	
830	Syp. Dicyclomine	
831	Syp. Dicylomice	
832	Syp. Dicylomine + Paracetamol	
833	Syp. Diethylcarbamazine Citrate 50mg	
834	Syp. Disodium Hydrogen Solution	
835	Syp. Drotaverine	
836	Syp. Ferrous Sulphate + Folic Acid	
837	Syp. Hydroxyzine Oral Solution 10mg/5ml	
838	Syp. Ibu+Para 60 ml	
839	Syp. Ibuprofen	
840	Syp. Isoflurane 250ml/Bottle	
841	Syp. Lactulose	
842	Syp. Levateracetam 20mg/ml	
843	Syp. Levocetirizine	
844	Syp. Linezolid	
845	Syp. Liver Protective	
846	Syp. Liver Tonic 150ml	
847	Syp. Mefenamic Acid 100mg/5ml	
848	Syp. Nevirapine 50mg/5ml	
849	Syp. Nitrofurantoin 25mg/5ml	
850	Syp. Ofloxacin 60ml	

851	Syp. Ofloxacin+Metronidazole	
852	Syp. Ofloxacin+Ornidazole	
853	Syp. Ondancetran 60ml	
854	Syp. Or suspension Amoxicillin 400mg+ Clavulanic 57mg/ 5ml	
855	Syp. Or suspension Cefixime 50mg/5ml	
856	Syp. Paracetamol 60ml (125mg)	
857	Syp. Paracetamol 60ml (250mg)	
858	Syp. Phenobarbitone	
859	Syp. Phenytoin Sodium	
860	Syp. Piracitam	
861	Syp. Pottasium Chloride	
862	Syp. Primaquin Phosphate 2.5mg/5ml	
863	Syp. Primaquin Phosphate 7.5mg/5ml	
864	Syp. Promethazine 5mg/ml	
865	Syp. Risperidone 1mg/ml	
866	Syp. Salbutamol	
867	Syp. Sevoflurane 100ml/Bottle	
868	Syp. Sevoflurane 250ml/Bottle	
869	Syp. Sodium Chromoglycate 2%	
870	Syp. Sodium Valproate 200mg/ml	
871	Syp. Sucralfate	
872	Syp. Zinc Acetate	
873	Tab. 6 - Mercaptopurine 50mg	
874	Tab. Abiraterone 250mg	
875	Tab. Aceclofenac	
876	Tab. Aceclofenac + Paracetamol	
877	Tab. Aceclofenac + Paracetamol + Serratiopeptidose	
878	Tab. Acenocoumarol 1mg	
879	Tab. Acenocoumarol 2mg	
880	Tab. Acetazolamide 250mg	
881	Tab. Acetazolmide 250mg	
882	Tab. Acetylcysteine 600mg	
883	Tab. Activated Charcoal 250mg	
884	Tab. Acyclovir (200mg)	
885	Tab. Acyclovir (400mg)	
886	Tab. Albendazole (400 mg)	
887	Tab. Alfuzosin Hydrochloride 100mg	
888	Tab. Allopurinol 100mg	
889	Tab. Allopurinol 50mg	
890	Tab. Alphaketoanalogue	
891	Tab. Alprazolam 0.5mg	
892	Tab. Alprazolam 1mg	
893	Tab. Amantadine	
894	Tab. Amiodarone 200mg	
895	Tab. Amisulpride 100mg	

896	Tab. Amisulpride 200mg	
897	Tab. Amitriptyline + Chloridezepoxide 25+10mg	
898	Tab. Amitriptyline 25mg	
899	Tab. Amlodipine 2.5mg	
900	Tab. Amlodipine 5mg	
901	Tab. Amoxicillin 125 mg	
902	Tab. AmoxicillinTrihydrate 250mg	
903	Tab. Anastrozole 1mg	
904	Tab. Antacid	
905	Tab. Anti-Malaria ICombipack Infant less than 1 year	
906	Tab. Anti-Malarial Combipack (Adults 15year and above)	
907	Tab. Anti-Malarial Combipack Blister Pack 1 - 4 years (Artesunate 50mg) + Sulphadoxine and Pyrimethamine (500mg + 25mg)	
908	Tab. Anti-Malarial Combipack Blister Pack 5 - 8 years (Artesunate 100mg) + Sulphadoxine and Pyrimethamine (750mg + 37.5mg)	
909	Tab. Anti-Malarial Combipack Blister Pack 9 - 14 years (Artesunate 150mg) + Sulphadoxine and Pyrimethamine (500mg + 25mg)	
910	Tab. Anti-Malarial Combipack Blister Pack Adults 15 year (Artesunate 200mg) + Sulphadoxine and Pyrimethamine (750mg + 37.5mg)	
911	Tab. Anti-Malarial Combipack Blister Pack Infant less than 1 year (Artesunate 25mg) + Sulphadoxine and Pyrimethamine (250mg + 12.5mg)	
912	Tab. Apixaban 5mg	
913	Tab. Aripiprazole 10mg	
914	Tab. Aripiprazole 15mg	
915	Tab. Asenapine 5mg	
916	Tab. Asprine (75mg)	
917	Tab. Atenalol 50mg	
918	Tab. Atomoxetine (10mg)	
919	Tab. Atomoxetine 10mg	
920	Tab. Atomoxetine 25mg	
921	Tab. Atrovastatin (10mg)	
922	Tab. Atrovastatin (40mg)	
923	Tab. Azacitidine 300mg	
924	Tab. Azathioprine 50mg	
925	Tab. Azithromycin 250mg	
926	Tab. Azithromycin 500mg	
927	Tab. Baclofen 10mg	
928	Tab. Baclofen 20mg	
929	Tab. Betamethasone Valeate 1mg	
930	Tab. Bicalutamide 50mg	
931	Tab. Biotin 5000mcg	
932	Tab. Bisacodyl	
933	Tab. Bisoprolol Fumerate 2.5mg	
934	Tab. Blonancerine 4mg	
935	Tab. Brivaracetam (50mg)	

936	Tab. Brivaracetam 50mg	
937	Tab. Bromocryptine 0.5mg	
938	Tab. Buprenorphine +Nalaxone 2 + 0.5mg	
939	Tab. Buprenorphine 2mg	
940	Tab. Bupropion	
941	Tab. BupropionHCl 150mg	
942	Tab. Buspirone (10mg)	
943	Tab. Busulfan 2mg	
944	Tab. Cabergolire 0.5mg	
945	Tab. Calcitrole (0.25mg)	
946	Tab. Calcium + D3	
947	Tab. Capecitabine 500mg	
948	Tab. Carbamazepine 200 mg	
949	Tab. Carbamazepine 300	
950	Tab. Carbamazepine 400	
951	Tab. Carbamazepine CR 300	
952	Tab. Carbamazepine CR 400	
953	Tab. Carbimazole 10mg	
954	Tab. Carbimazole 5mg	
955	Tab. Cariprazole (1.5mg)	
956	Tab. Carvedilol 10mg	
957	Tab. Carvedilol 3.125mg	
958	Tab. Cefadroxil 250 mg	
959	Tab. Cefadroxil 500 mg	
960	Tab. Cefixime 100 mg	
961	Tab. Cefixime 200 + Clavunamic Acid	
962	Tab. Cefixime 200 mg	
963	Tab. Cefixime 50mg	
964	Tab. Cefpodoxime 100mg	
965	Tab. Cefpodoxime 200mg	
966	Tab. Cefpodoxime 200mg + Clavunamic Acid	
967	Tab. Cefuroxime 250mg	
968	Tab. Cefuroxime 500mg	
969	Tab. Cetrizine (10 mg)	
970	Tab. Cetrizine (5 mg)	
971	Tab. Chlorodiazepoxide 25mg	
972	Tab. Chlorpheniramine (4mg)	
973	Tab. Chloroquine 250mg	
974	Tab. Chlorpromazine + Trihexyphenidyl 100+2mg	
975	Tab. Chlorthalidone 6.25mg	
976	Tab. Cholecalciferol 0.25mcg	
977	Tab. Cholecalciferol 2000IU	
978	Tab. Cilnidipine 10mg	
979	Tab. Cinacalcet 30mg	
980	Tab. Cinnarzine (25mg)	

981	Tab. Ciprofloxacin (500mg)	
982	Tab. Citicoline (500mg)	
983	Tab. Clarithromycin 500mg	
984	Tab. Clidinium 2.5mg + Chlordiazepoxide 5mg	
985	Tab. Clobazam (10mg)	
986	Tab. Clobazam (5mg)	
987	Tab. Clofazimine 100mg	
988	Tab. Clofazimine 200mg	
989	Tab. Clofazimine 50mg	
990	Tab. Clomiphene Citrate 25mg	
991	Tab. Clomiphene Citrate 50mg	
992	Tab. Clomipramine (50mg)	
993	Tab. Clonazepam (0.25mg) + Propranolol (50mg).	
994	Tab. Clonazepam 0.5 mg	
995	Tab. Clonazepam 1mg	
996	Tab. Clonazepam 2mg	
997	Tab. Clonidine 100mg	
998	Tab. Clopidogrel (75mg)	
999	Tab. Clozapine 100mg	
1000	Tab. Clozapine 25mg	
1001	Tab. Clozapine 50mg	
1002	Tab. Codeine Phosphate 15mg	
1003	Tab. Coenzyme Q 10 (AluminiumFoil/Blisterpack)	
1004	Tab. Colchicine 500mcg	
1005	Tab. Conjugated Estrogen 0.3mg	
1006	Tab. Conjugated Estrogen 0.625mg	
1007	Tab. Cotrimoxazole (160 mg + 800 mg)	
1008	Tab. Cotrimoxazole (80 mg + 400 mg)	
1009	Tab. Cyclophosphamide 50mg	
1010	Tab. Cycloserine 250mg	
1011	Tab. Cyproterone + Ethinylestradiol (Aluminium foil/Blister pack)	
1012	Tab. Daclatasvir Di HCL (60mg)	
1013	Tab. Dapagliflozin 10mg	
1014	Tab. Darifenacin 7.5mg	
1015	Tab. Dasatinib 20mg	
1016	Tab. Dasatinib 50mg	
1017	Tab. Declatasvir Di HCL (30mg)	
1018	Tab. Deferasirox (100 mg)	
1019	Tab. Deferasirox (400 mg)	
1020	Tab. Deferasirox 250mg	
1021	Tab. Deferasirox 500mg	
1022	Tab. Deflazacort 6mg	
1023	Tab. Desmopressin 100mcg	
1024	Tab. Desvenlafaxine (50mg)	
1025	Tab. Dexamethasone (4 mg)	

1026	Tab. Dexamethasone 0.5mg	
1027	Tab. Diazepam 05mg	
1028	Tab. Diazepam 10mg	
1029	Tab. Diclofenac (50mg)	
1030	Tab. Diclofenac + Paracetamol	
1031	Tab. Diclofenac 50mg + Codeine 50mg	
1032	Tab. Dicyclomine + Paratamol	
1033	Tab. Dicyclomine HCl 20mg	
1034	Tab. Dienogest 2mg	
1035	Tab. Diethylcarbamazepine (100mg)	
1036	Tab. Digoxin 0.25mg	
1037	Tab. Diltiazem 60mg	
1038	Tab. Diphenhydantoin 100mg	
1039	Tab. Disulfiram 250mg	
1040	Tab. Divalproex Sodium 250mg	
1041	Tab. Divalproex Sodium 500mg	
1042	Tab. Dolutegravir 10mg	
1043	Tab. Domperidone (10mg)	
1044	Tab. Domperidone 30mg	
1045	Tab. Domperidone 4mg	
1046	Tab. Donepezil + Memantine 5mg+5mg	
1047	Tab. Donepezil 10mg	
1048	Tab. Donepezil 5mg	
1049	Tab. Donepezil 5mg + Memantine 5mg	
1050	Tab. Dosulepin 25mg	
1051	Tab. Dothiepin 25mg	
1052	Tab. Dothiepin 75mg	
1053	Tab. Dotraverine (40 mg)	
1054	Tab. Doxofyline (400mg)	
1055	Tab. Doxylamine Succinate + Pyridoxine	
1056	Tab. Doxylamine Succinate 10mg	
1057	Tab. Drosperinone+Ethinyl Estradiol	
1058	Tab. Duloxetine 30mg	
1059	Tab. Dydrogesterone 10mg	
1060	Tab. EltrombopagOlamine 25mg	
1061	Tab. Empagliflozin 25mg	
1062	Tab. Enalapril Maleate 2.5mg	
1063	Tab. Entecavir (0.5mg)	
1064	Tab. Entecavir (1mg)	
1065	Tab. Entecavir 0.5mg	
1066	Tab. Ephedrine	
1067	Tab. Eplerenone 25mg/Tab.	
1068	Tab. Erlotinib 150mg	
1069	Tab. Escitalpram 10mg	
1070	Tab. Escitalpram 5mg	

1071	Tab. Esmoprazole 20mg	
1072	Tab. Estradiol 0.5mg	
1073	Tab. Estradiol 1mg	
1074	Tab. Estradiol 2g	
1075	Tab. Ethambutol 100mg	
1076	Tab. Ethambutol 200mg	
1077	Tab. Ethambutol 400mg	
1078	Tab. Ethambutol 800mg	
1079	Tab. Ethamsylate 250mg(Aluminiumfoil/Blisterpack)	
1080	Tab. EthinylEstradiol 20mg + Desogestrel 0.15mg	
1081	Tab. EthinylEstradiol 30mg + Desogestrel 0.15mg	
1082	Tab. Ethionamide 125mg	
1083	Tab. Ethionamide 250mg	
1084	Tab. Etizolam 0.25mg	
1085	Tab. Etoricoxib 120mg	
1086	Tab. Etoricoxib 60mg	
1087	Tab. Etoricoxib 90mg	
1088	Tab. Everolimus 0.25mg	
1089	Tab. Faropenem 200mg	
1090	Tab. Febuxostat (40mg)	
1091	Tab. Febuxostat (80mg)	
1092	Tab. Fenofibrate 160mg/Tab	
1093	Tab. Ferrous Sulphate + Folic Acid (Large) Blue	
1094	Tab. Ferrous Sulphate + Folic Acid (Large) Red	
1095	Tab. Ferrous Sulphate + Folic Acid (Small) Pink	
1096	Tab. FerrousSulphate+FolicAcid (Enteric Coated, Red Colour) (Aluminium foil/Blister pack)	
1097	Tab. FerrousSulphate+FolicAcid (Enteric Coated, Red Colour) (Paediatric)	
1098	Tab. Fexofenadine (120mg)	
1099	Tab. Fexofenadine (180mg)	
1100	Tab. Finasteride 5mg	
1101	Tab. Flavoxate Hydrochloride 200mg	
1102	Tab. Fluconazole (150mg)	
1103	Tab. Fluconazole (200mg)	
1104	Tab. Fluconazole (50mg)	
1105	Tab. Fludrocortisone 100mcg	
1106	Tab. Flunarizine + Domperidone + Paracetamol	
1107	Tab. FlunarizineDiHCl 5mg	
1108	Tab. Fluoxetine 20mg	
1109	Tab. Fluvoxamine 100mg	
1110	Tab. Fluvoxamine 50mg	
1111	Tab. Folic Acid	
1112	Tab. Folic Acid 5mg	
1113	Tab. Frisium 05 mg	
1114	Tab. Frusemide (40mg)	
1115	Tab. Gabapentin 100mg	

1116	Tab. Gabapentine 75mg	
1117	Tab. Gefitinib 250mg	
1118	Tab. Glibenclamide 5mg	
1119	Tab. Gliclazide 40mg	
1120	Tab. Gliclazide 80mg	
1121	Tab. Glimepride (1 mg)	
1122	Tab. Glimepride (2 mg)	
1123	Tab. Glipizide 5mg	
1124	Tab. Glycopyrolate 1mg	
1125	Tab. Glyceryl Trinitrate 2.6mg	
1126	Tab. Halazone for Solution 4mg	
1127	Tab. Haloperidol (1.5mg)	
1128	Tab. Haloperidol 10mg	
1129	Tab. Haloperidol 5mg	
1130	Tab. Hydralizine 25mg	
1131	Tab. Hydrochlorothiedine	
1132	Tab. Hydrochlorothiazide 12.5mg	
1133	Tab. Hydrocortisone 10mg	
1134	Tab. Hydroxy Chloroquine 200mg	
1135	Tab. Hydroxy Uria 500mg	
1136	Tab. Hydroxyzine 25mg	
1137	Tab. Hyoscinebutylbromide 10mg	
1138	Tab. Ibandronate Sod. 150mg	
1139	Tab. Ibandronic Acid 50mg	
1140	Tab. Ibuprofen (200 mg)	
1141	Tab. Ibuprofen (400 mg)	
1142	Tab. Imatinib 100mg	
1143	Tab. Imatinib 400mg	
1144	Tab. Imipramine 25mg	
1145	Tab. INH (100mg)	
1146	Tab. INH (300mg)	
1147	Tab. INH50mg + Rifampicin 75mg	
1148	Tab. INH50mg + Rifampicin 75mg + Pyrizinamide 150mg	
1149	Tab. INH75mg + Rifampicin 150mg + Ethambutol 275mg	
1150	Tab. INH75mg + Rifampicin 150mg + Pyrizinamide 400mg + Ethambutol 275mg	
1151	Tab. Isoniazid 100mg	
1152	Tab. Isoniazid 300mg	
1153	Tab. Isosorbide (10mg)	
1154	Tab. Isosorbide (5mg)	
1155	Tab. Isosorbide Dinitrate 20mg + Hydralazine 37.5mg	
1156	Tab. Isosorbide Mononitrate 20mg	
1157	Tab. Isoxsuprine 10mg	
1158	Tab. Isoxsuprine 40mg	
1159	Tab. Isoxsuprine 5mg	
1160	Tab. Itraconazole 200mg	

1161	Tab. Ivabradine 5mg	
1162	Tab. Ivermectin (12mg)	
1163	Tab. Ivermectin (6mg)	
1164	Tab. Ivermectin 3mg	
1165	Tab. Ketorolac Tromethamine 10mg	
1166	Tab. Labetalol	
1167	Tab. Labetalol 100mg	
1168	Tab. Lacosamide 50mg	
1169	Tab. Lamivudine 300mg + Abacavir 600mg	
1170	Tab. Lamivudine 30mg + Abacavir 60mg	
1171	Tab. Lamotrigine 25mg	
1172	Tab. Lamotrigine 50mg	
1173	Tab. Lanoxin	
1174	Tab. Lapatinib 250mg	
1175	Tab. Lecosamide (50mg)	
1176	Tab. Letrozole 2.5mg	
1177	Tab. Levateracetam 250mg	
1178	Tab. Levateracetam 500mg	
1179	Tab. Levo Thyroxine 100mg.	
1180	Tab. Levo Thyroxine 25mg.	
1181	Tab. Levo Thyroxine 50mg.	
1182	Tab. Levo Thyroxine 75mg.	
1183	Tab. Levocetizine (5 mg)	
1184	Tab. Levocetizine + Montelukast	
1185	Tab. Levodopa 250mg + Carbidopa 25mg	
1186	Tab. Levofloxacin (500 mg)	
1187	Tab. Levofloxacin 100mg	
1188	Tab. Levofloxacin 250mg	
1189	Tab. Lignocaine Lozenges 200mg	
1190	Tab. Linezolid 600mg	
1191	Tab. Lithiumcarbonate 400mg	
1192	Tab. Lithiumcarbonate 300mg	
1193	Tab. Lonazepam	
1194	Tab. Loperamide	
1195	Tab. Lorazepam 1mg	
1196	Tab. Lorazepam 2mg	
1197	Tab. Losartan Potassium 25mg	
1198	Tab. Loxapine 10mg	
1199	Tab. Loxapine 25mg	
1200	Tab. Lurasidone (40mg)	
1201	Tab. Mamentine 10mg	
1202	Tab. Medroxyprogesterone 10mg	
1203	Tab. Mefenamic Acid 250mg	
1204	Tab. Melphalan 2mg	
1205	Tab. Melphalan 5mg	

1206	Tab. Mesalamine 800mg	
1207	Tab. Mesalazine 1.2gm	
1208	Tab. Metformine 500mg	
1209	Tab. Metformine 500mg + Glimepride 1mg	
1210	Tab. Metformine 500mg + Glimepride 2mg	
1211	Tab. Methlcobalmine (1500mcg)	
1212	Tab. Methotrexate 10mg	
1213	Tab. Methotrexate 2.5mg	
1214	Tab. Methotrexate 5mg	
1215	Tab. Methotrexate 7.5mg	
1216	Tab. Methyl Phenydate 10mg	
1217	Tab. Methyl Phenydate 5mg	
1218	Tab. Methylcobalamin 1500mcg	
1219	Tab. Methyldopa 250 mg	
1220	Tab. Methylergometrine Maleate 0.125mg	
1221	Tab. Methylprednisolone 16mg	
1222	Tab. Metolazone 2.5mg	
1223	Tab. Metoprolol (25mg)	
1224	Tab. Metoprolol (50mg)	
1225	Tab. Metron (200mg)	
1226	Tab. Metron (400mg)	
1227	Tab. Mexiletine 200mg	
1228	Tab. Micronised Progesterone 200mg	
1229	Tab. Midodrine HCl 5mg	
1230	Tab. Mifepristone 200mg	
1231	Tab. Mifepristone 200mg + Misoprostol 200mcg	
1232	Tab. Milnacepran 25mg	
1233	Tab. Misoprostol (200mg)	
1234	Tab. Mitrazapine 15mg	
1235	Tab. Modafinil 100mg	
1236	Tab. Montelukast 10mg	
1237	Tab. Montelukast 5mg	
1238	Tab. Morphine (10mg)	
1239	Tab. MorphineSulphateCR 30mg	
1240	Tab. Moxifloxacin (400 mg)	
1241	Tab. Moxifloxacin 100mg	
1242	Tab. Moxonidine 0.3mg	
1243	Tab. Multivitamin	
1244	Tab. Mycophenolate 360mg	
1245	Tab. Mycophenolate 500mg	
1246	Tab. NaltrexoneHCl 50mg	
1247	Tab. Naproxen 500mg	
1248	Tab. Nicorandil 5mg	
1249	Tab. NifedipineSustainedRelease 10mg	
1250	Tab. NifedipineSustainedRelease 20mg	

1251	Tab. Nitrazepam 05 mg	
1252	Tab. Nitrazepam 10mg	
1253	Tab. Nitrofurantion Sodium 100mg	
1254	Tab. Norethistron (10mg)	
1255	Tab. Norethistron (5mg)	
1256	Tab. Norfloxacin DT (100mg)	
1257	Tab. Norfloxacin DT (400mg)	
1258	Tab. Ofloxacin (200mg)	
1259	Tab. Ofloxacin (400mg)	
1260	Tab. Ofloxacin+Ornidazole	
1261	Tab. Olanzapine 10mg	
1262	Tab. Olanzapine 5mg	
1263	Tab. Olmesartan 20mg	
1264	Tab. Olmesartan 20mg + Amlodipine 5mg	
1265	Tab. Olmesartan 40mg	
1266	Tab. Olmesartan 40mg + Amlodipine 5mg	
1267	Tab. Ondancetran 4mg	
1268	Tab. Orciprenaline 10mg	
1269	Tab. Ornidazole (400mg)	
1270	Tab. Oxcarbazepine 300mg	
1271	Tab. Oxcarbazepine 500mg	
1272	Tab. Paliperidone 3mg	
1273	Tab. Pantoprazole 40mg	
1274	Tab. Paracetamol (500mg)	
1275	Tab. Paracetamol (650mg)	
1276	Tab. Paracetamol + Phenylephirine HCL + CPM	
1277	Tab. Paracetamol 650mg	
1278	Tab. Paracetamol 650mg + Codeine 30mg	
1279	Tab. Paracetamol DT (125mg)	
1280	Tab. Paracetamol DT (250mg)	
1281	Tab. Paroxetine 20mg	
1282	Tab. Paroxetine 25mg	
1283	Tab. Pazopanib 200mg	
1284	Tab. Penicillin V 125mg	
1285	Tab. Penicillin V 250mg	
1286	Tab. Perampanel 2mg	
1287	Tab. Perampanel 6mg	
1288	Tab. Perampenal 4mg	
1289	Tab. Phenobarbitone Sodium 30mg	
1290	Tab. Phenytoin Sodium 100mg	
1291	Tab. Phenytoin Sodium 50mg	
1292	Tab. Phytomenadione 10mg	
1293	Tab. Pirfenidone 200mg	
1294	Tab. Pirfenidone 400mg	
1295	Tab. Pramipexole 0.25mg	

1296	Tab. Prazocin HCl 2.5mg	
1297	Tab. PrazocinHCl 5mg	
1298	Tab. Prednisolone 10mg	
1299	Tab. Prednisolone 20mg	
1300	Tab. Prednisolone 40mg	
1301	Tab. Prednisolone 5mg	
1302	Tab. Pregabalin 50mg + Nortriptyline 10mg	
1303	Tab. Prigabalin + Gabapentine	
1304	Tab. Prigabalin + Nortriptyline + Methyclobamine	
1305	Tab. Prigabalin 75mg	
1306	Tab. Primaquine (15 mg)	
1307	Tab. Primaquine (2.5mg)	
1308	Tab. Primaquine (7.5mg)	
1309	Tab. Primidone 25mg	
1310	Tab. Prochlorperazine 25mg	
1311	Tab. Prochlorperazine 5mg	
1312	Tab. Procyclindine 2.5mg	
1313	Tab. Procyclindine 5mg	
1314	Tab. Promethazine 25mg	
1315	Tab. Propranolol HCL 10mg	
1316	Tab. Propranolol HCL 20mg	
1317	Tab. Propranolol HCL 40mg	
1318	Tab. Propyl Thiouracil 50mg	
1319	Tab. Prucalopride 1mg	
1320	Tab. Pyrazinamide 150mg	
1321	Tab. Pyrazinamide 400mg	
1322	Tab. Pyrazinamide 500mg	
1323	Tab. Pyrazinamide 750mg	
1324	Tab. PyridostigmineBr. 180mg	
1325	Tab. PyridostigmineBr. 60mg	
1326	Tab. Pyridoxine 100mg	
1327	Tab. Pyridoxine 10mg	
1328	Tab. Pyridoxine 25mg	
1329	Tab. Pyridoxine 40mg	
1330	Tab. Pyridoxine 50mg	
1331	Tab. Quetapine 100mg	
1332	Tab. Quetapine 50mg	
1333	Tab. Quetiapine (200mg)	
1334	Tab. Quinine Sulphate 300mg	
1335	Tab. Rabeprazole 20mg	
1336	Tab. Ramipril 5mg	
1337	Tab. Ranitidine 150mg	
1338	Tab. Ranolazine 750mg	
1339	Tab. Rasagiline 0.5mg	
1340	Tab. Risperidone (1mg)	

1341	Tab. Risperidone 2mg	
1342	Tab. Risperidone 3mg	
1343	Tab. Riboflavin 10mg	
1344	Tab. Rifabutin 150mg	
1345	Tab. Rifampicin 150mg	
1346	Tab. Rifampicin 300mg	
1347	Tab. Rifampicin 450mg	
1348	Tab. Rifampicin DT 75mg	
1349	Tab. Rifapentene 150mg	
1350	Tab. Rifapentine 150mg & INH 150mg (Paed.)	
1351	Tab. Rifapentine 300mg & INH 300mg (Adult)	
1352	Tab. Rifaximin 200mg	
1353	Tab. Rifaximin 400mg	
1354	Tab. Riluzole 50mg	
1355	Tab. Rivaroxaban 10mg	
1356	Tab. Ropinirole 1mg	
1357	Tab. Rosuvastatin (10mg)	
1358	Tab. Rosuvastatin (5mg)	
1359	Tab. Rucaparib 200mg	
1360	Tab. Sacubitril - Valsartan 50mg	
1361	Tab. Safinamide 50mg	
1362	Tab. Salbutamol 4mg	
1363	Tab. Serrapeptidose 10mg	
1364	Tab. Sertraline 100mg	
1365	Tab. Sertraline 50mg	
1366	Tab. Sildenafil 50mg	
1367	Tab. Sildenafil 100mg	
1368	Tab. Sirolimus 0.5mg	
1369	Tab. Sirolimus 1mg	
1370	Tab. Sod. Picosulphate 10mg	
1371	Tab. Sodium Dichloroisocyanurate (NADCC) 3.5mg	
1372	Tab. Sodium Valporate + Valporic Acid 500mg	
1373	Tab. Sodium Valporate 200mg	
1374	Tab. Sodium Valproate 300mg	
1375	Tab. Sodium Valproate 500mg	
1376	Tab. Sodium Valporate CR 500	
1377	Tab. Sofosbuvir (400mg)	
1378	Tab. Sofosbuvir (400mg) + Daclatasvir Di HCL (60mg)	
1379	Tab. Sofosbuvir + Velpatasvir 400/100mg	
1380	Tab. Sorafenib 200mg	
1381	Tab. Sorbitate (10gm)	
1382	Tab. Sorbitate (5gm)	
1383	Tab. Spironolactone 100mg	
1384	Tab. Sulfasalazine 500mg	
1385	Tab. Tacrolimus 2mg	

1386	Tab. Tadalafil 10mg	
1387	Tab. Tamoxifen 10mg	
1388	Tab. Tamoxifen 20mg	
1389	Tab. Tapentadol 100mg	
1390	Tab. Tapentadol 50mg	
1391	Tab. Taurine and Acetylcysteine	
1392	Tab. Telmisartan 40mg + Amlodipine 5mg	
1393	Tab. Telmisartan 40mg + Hydrochlorothiazide 12.5mg	
1394	Tab. Telmisetron 20mg	
1395	Tab. Telmisetron 40mg	
1396	Tab. Teneligliptin 20mg	
1397	Tab. Tenofovir alafenamide 25mg	
1398	Tab. Tenofovir Disoproxil Fumarate (300mg)	
1399	Tab. Terbinafine (250mg)	
1400	Tab. Tetrabenazine 25mg	
1401	Tab. Theophylline & Etophyline	
1402	Tab. Thiamine (100mg)	
1403	Tab. Thiocolchicoside 4mg	
1404	Tab. Thiocolchicoside 8mg	
1405	Tab. Thioridazine 50mg	
1406	Tab. Thyroxine 100mg.	
1407	Tab. Thyroxine 25mg.	
1408	Tab. Thyroxine 50mg.	
1409	Tab. Thyroxine 75mg.	
1410	Tab. Ticagrelor 90mg	
1411	Tab. Tofacitinib 5mg	
1412	Tab. Tolvaptan 15mg	
1413	Tab. Topiramate 25mg	
1414	Tab. Topiramate 50mg	
1415	Tab. Torsemide 100mg	
1416	Tab. Torsemide 20mg	
1417	Tab. Tramadol (100mg)	
1418	Tab. Tramadol (50mg)	
1419	Tab. Tranexamic Acid 500mg	
1420	Tab. Tretinoin 10mg	
1421	Tab. Trifluoperazine + Trihexyphenid 5+2	
1422	Tab. Trihexyphenidyl 2mg	
1423	Tab. Tripein + Ctymotriplin	
1424	Tab. Ursodeoxycholic Acid 300mg	
1425	Tab. Valgancyclovir 450mg	
1426	Tab. Venlafaxine 75mg	
1427	Tab. Verapamil 40mg	
1428	Tab. Vildagliptin 50mg	
1429	Tab. Vitamin C 100mg (Chewable)	
1430	Tab. Vitamin C 500mg (Chewable)	

1431	Tab. Voglibose 0.2mg	
1432	Tab. Voriconazole 200mg	
1433	Tab. Warfarin 5mg	
1434	Tab. Zinc Acetate 20mg	
1435	Tab. Zolpidem 10mg	
1436	Tab. Zolpidem 5mg	
1437	Tacrolimus Ointment	
1438	Terpentine Oil	
1439	Timol Maleate + Brimonidine Eye Drop	
1440	Timol Maleate Eye Drop	
1441	Timol-P Eye drop	
1442	Tobramycine Eye Drops	
1443	Total Parenteral Nutrition 1000ml	
1444	Travoprost Eye Drop	
1445	Triamcinolone Oromucosal paste	
1446	Triclofos Oral Solution 500mg/ 5ml	
1447	Triple Layer Face Mask	
1448	Tropicamide + Phenylaphrine Eye Drop	
1449	Tropicamide Eye Drop	
1450	Urine Collection Bag	
1451	Utility Gloves	
1452	Veccu Suck	
1453	Vicryl (5.0)	
1454	Vit.E Drop 50mg/ml	
1455	Vitamin A Paed. Oral Solution 100000IU	
1456	Vitamin A Solution 100000IU	
1457	X - Ray Film 12 x 10	
1458	X - Ray Film 12 x 12	
1459	X - Ray Film 12 x 15	
1460	X - Ray Film 8 x 10	
1461	X-Ray Devloper	
1462	X-Ray Fixator	
1463	X-Ray Photo Films 10"x12"	
1464	X-Ray Photo Films 12"x12"	
1465	X-Ray Photo Films 12"x15"	
1466	X-Ray Photo Films 8"x10"	
1467	Xylometazoline Hydrochloride Nasal Drop	
1468	Xylometazoline Nasal drop	
1469	Zinc Oxide Cream	

CHECK LIST

(To be submitted in Cover "A" Technical Bid)

Note : The documents has to be arranged serially as per the order mentioned in the Check List

Please put \checkmark in the respective box

COVER – A (TECHNICAL BID) DOCUMENTS: SUBMITTED OR NOT

1. List of Item (s)	Page No.	Yes	No
2. Tender document Fee (Rs.5000.00)	Page No.	Yes	No
3. EMD Fees (Rs.50000.00)	Page No.	Yes	No
4. Declaration form signed by the Tenderer & affidavit before Notary Public / Executive Magistrate	Page No.	Yes	No
5. Experience during the last Three years (From Govt. organization or PSU if any, Order to be attached for related items)	Page No.	Yes	No
6. Copy of Valid GMP Certificate/ ISO Certificate of the Product (If Available)	Page No.	Yes	No
7. Photocopy of PAN	Page No.	Yes	No
8. Photocopy of GST clearance certificate	Page No.	Yes	No
9. Copy of original Tender and schedules, duly signed by the Tenderer No.	Page No.	Yes	No
10. Turn Over (100 Lakh or above) Per Year	Page No.	Yes	No
11. Valid Drug License / Challan Copy of renewal of Drug License Photocopy (Self attested)	Page No.	Yes	No

Signature of the Bidders



ANNEXURE – I

(To be furnished in the letter head of the auditor / Chartered Accountant)

ANNUAL TURN OVER STATEMENT

The Annual Turnover for Drug & Medical Consumables products of M/s Who is a manufacturing unit / Authorized unit for the lastyears are given below and certified that the statement is true and correct.

Sl No	Year	Turnover in Crores (Rs.)
1	2022-23	
2	2023-24	
3	2024-25	
Annual turnover (for the above three years) in Crores (Rs.).....		

Date:

Place:

Signature of the Auditor/ Chartered Accountant (Name in Capital)

Membership No.-

Registration No. of Firm

Note: To be issued in the letter head of the auditor / Chartered Accountant.



ANNEXURE - II

LIST OF LIST OF ITEM(S) QUOTED FOR PRICE BID (COVER – B)

Sl. No	Name of the Item (s)	Unit Price Per Tab/ Cap./ Bot./ No.	GST	Total	Remarks

Signature of the Bidders



ANNEXURE – III

DECLARATION FORM

I / We..... having My /
Our.....office
at..... do declare that I/We have
carefully read all the terms & conditions of tender of the..... Odisha
for the supply of Drug & Medical Consumables. The approved rate will remain valid for a period of one year from
the date of approval. I will abide with **all the terms & conditions** set forth in the **Tender Reference no.**

I/We do hereby declare I/We have not been de-recognized/black listed by any State Govt./ Union
Territory/ Govt. of India / Govt. Organization/Govt. Health Institutions for supply of Not of Standard Quality (NSQ)
items/non-supply.

I/We agree that the Tender Inviting Authority can forfeit the Earnest Money Deposit and or Security
Deposit and blacklist me/us for a period of 5 years if, any information furnished by us proved to be false at the
time of inspection/verification and not complying with the Tender terms & conditions.

I/We further declare that I/We possess valid manufacturing license (s) bearing No. (s).....
Valid upto..... I/We..... do hereby declare that I/ we will supply
the..... as per the terms, conditions & specifications of the tender document.

Signature of the bidder

Seal

Date

Name & Address of the Firm:

Affidavit before Executive Magistrate / Notary Public.

